



Pos	Part Number	Description	Additional Text	Quantity
1	6900210100033S	CLIP ON L/S 09		1.00
2	6900220100033S	CLIP ON R/S 09		1.00
3	69002004100	VIBRATION DAMPER		2.00
4	0912060653	SHCS DIN 912 M6x65		2.00
5	69002010200	THROTTLE GRIP CPL.		1.00
6	69002021100	GRIP-SET OPEN END PROGRESSIVE		0.00
7	69002091000	THROTTLE CABLE OPEN		1.00
8	69002092100	THROTTLE CABLE CLOSE		1.00
9	61011070000	LIGHT SWITCH 05		1.00
10	58411074100	START-STOP SWITCH AD LC4 02	EU, GB, USA	1.00
11	6901204200033	Mirror Bracket cpl.		1.00
12	69012041100	MIRROR R/S CPL. W. FLASHER		1.00

13	69012040100	MIRROR L/S CPL. W. FLASHER	1.00
14	69012040030	DISK SPRING 12,5X6,2X0,35	2.00
15	69012040040	ALUMINUM WASHER	2.00
16	69012040020	WASHER 20X8,2X2	4.00
17	014579050356	CYL. SCREW DIN14579 M5X35	2.00
18	69002003000	DISTANCE BUSHING TRIPLE CLAMP	2.00
19	0025080356	HH collar screw M8x35 TX40	2.00
20	61002030100	MASTER CYLINDER CPL. 2010	1.00
21	61002044100	CLAMP WITH PIN	1.00
22	0025060166	HH collar screw M6x16 TX30	1.00
23	61011049000	CLUTCH SWITCH 05	1.00
24	61002031100	CLUTCH LEVER CPL.	1.00
25	50302038200	LEVER SCREW SHORT CPL. 09	1.00
26	61002056000	ROCKER CPL. 05	1.00
27	61002043000	ADJUSTING SCREW CPL.	1.00
29	61002051000	O-RING ANGLE PIECE	1.00
30	61002032000	REP.SET PISTON D=13 05	1.00
31	61002055000	RESERVOIR CPL. 05	1.00
32	69032070044	BRACKET F. CLUTCH RES. CPL.RC8	1.00
33	58007117000	YDNAC-CLAMP 10107 10MM	2.00
34	69012040010	OVAL HEAD SCREW M8x30	2.00
35	61002054000	BLEEDER SCREW WITH CAP	1.00
36	50302036200	OIL FOR HYD. CLUTCH 100 ML	1.00
37	61032063000	CLUTCH PIPE 05	1.00
38	59032062000	HOLLOW SCREW + COPPER GASKET	1.00
39	69002055010	HOSE FOR RESERVOIR	1.00
40	69011071000	CONTROLLER F. INSTRUMENTS	1.00
41	0025060356	HH collar screw M6x35 TX30	4.00
42	60003095000	CAGE NUT M6 SL 4MM 03	4.00
45	57013072100	WIRING HOLDER 16MM	1.00